



TEST REPORT

Applicant: Shanghai Richeng Electronics Co., Ltd

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Name: Stainless steel Cable Gland

Sample Model: NPTS3/4N-18/L=14MM

Sample Received Date: 2018-11-30

Test Period: 2018-12-03

DECLARATIONS:

The test(s) shown in the attachment were conducted according to the indicating procedures. We assume full responsibility for the accuracy and completeness of these tests and vouch for the qualifications of all personnel performing them.

Edited by:

Li Na

Checked by:

Song Jie

Li Na

Song Jie

Approved by:

Liu Jidong

Date:

2018-12-10

Liu Jidong

Code: e939tn71p1



Pony Testing Group Shanghai Co., Ltd.
Company Address: No.67 Bixiling, No.59, Wei Xiangdong Road, Songjiang District, Shanghai, China

Beijing Lab: (010)83055000	Changchun Lab: (0431)85109904	Shijiazhuang Lab: (0311)85376660	Wuhan Lab: (027)83997127
Shanghai Lab: (021)64851999	Dalian Lab: (0411)87336618	Xian Lab: (029)89608785	Hefei Lab: (0551)63843474
Qingdao Lab: (0532)88796866	Baerlin Lab: (0451)88109651	Bahuaoste Lab: (0471)3450025	Guangzhou Lab: (020)8922431
Shenzhen Lab: (0755)26050909	Zhengzhou Lab: (0371)69039670	Shanghai Lab: (0571)87219096	Xiamen Lab: (0592)5569048
Tianjin Lab: (022)27380730	Suzhou Lab: (0512)62997900	Xinjiang Lab: (0991)6884186	Ningbo Lab: (0574)87736999
			Chengde Lab: (028)87702708



微信扫一扫，使用小程序 微信扫一扫，在线验证



Pony Testing International Group

No.: BMHC9BYX28658720

Page: 2 of 4



扫二维码
关注谱尼测试

Summary

No.	Test item	Test method	Test result	Conclusion
1	IPX5	According to GB/T 4208-2008 and the applicant's requirement	After test, there is no water in the sample after the test.	/

Note: Comply: Meet the requirements; Not comply: Does not meet the requirements; / : Not Apply to the judgment.

End of this page



Hotline 400-819-5688 www.ponytest.com

Pony Testing Group Shanghai Co., Ltd.
Company Address No.67 Baikong, No.99, Wen Xiangdong Road, Songjiang District, Shanghai, China

Beijing Lab: (010)83059000
 Shanghai Lab: (021)64851999
 Qingdao Lab: (0532)88790886
 Shenzhen Lab: (0755)29509969
 Tianjin Lab: (022)27300730
 Suzhou Lab: (0512)62997900
 Changchun Lab: (0431)85109008
 Dalian Lab: (0411)87328618
 Harbin Lab: (0451)86109651
 Zhengzhou Lab: (0371)49350670
 Xi'an Lab: (029)89696769
 Hefei Lab: (0551)63843474
 Guangzhou Lab: (020)9922431
 Xiamen Lab: (0592)55695048
 Chengdu Lab: (028)87702708
 Shijiazhuang Lab: (0311)85376660
 Aiyun Lab: (029)89696769
 Hangzhou Lab: (0571)87219096
 Ningbo Lab: (0574)87736499
 Wuhan Lab: (027)83997127
 Hefei Lab: (0551)63843474
 Guangzhou Lab: (020)9922431
 Xiamen Lab: (0592)55695048
 Chengdu Lab: (028)87702708



微信扫一扫，使用小程序
小程序扫一扫，在线验证



1. Test item: IPX5

Test quantity: 1

Test method: According to GB/T 4208-2008 and the applicant's requirement

Test condition: Waterproof IPX5: Nozzle diameter 6.3mm, Distance 3m, Water flow 12.5L/min, Test time 3min

Test result:

Sample No.	Test result
X28658720	After test, there is no water in the sample after the test.

Test photos:





Test photos (Continue):



Equipment Information:

Equipment	Validity Date
Waterproof test device	2019-12-08

End of Report

